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Model No: EH561

Parts List

ID Part No Name Qty Notes

1 *kk ok ***  Click for Technical Bulletin Y03636
2 0301080000 REINFORCING PLATE 1

3 1361410000 DRUM COMPLETE 1

4 1181410000 CASE (UPPER) 1

5 162050000K FLANGE NUT M5 2

6 054060150K  (+)HEX. BOLT M6X15 2

7 055001000R GREASING NIPPLE M6 1

8 354060010K BALL BEARING 6001 2RS 1

9 351006080K BALL BEARING 608Z 2

10  150060000K HEX. NUT M6 2

11 1361420000 PINION GEAR 1

12 1360030000 GEAR CRANK ASS'Y 1

13 = rxx **x  Click for Technical Bulletin Y05298
14  283026000K RETAINING RING STW-26 1

15  055060350K (+)HEX. BOLT M6X35 2

16  351006080K BALL BEARING 608Z 1

17  010030050K (+)PAN HEAD SCREW M3X5 2

18 0301100000 ROD SLIDING PLATE 1

19 1181010000 FELT 1

20 1181040000 CASE (LOWER) 1

21  054050160K (+)HEX. BOLT M5X16 5

22  054050200K (+)HEX. BOLT M5X20 2

23  164060000K HEX. U-NUT M6 3

25 1181520000 BLADE GUARD (W) 1

26 031050200K + COUNTERSUNK HEAD SCREW M5X20 2

27 0082500000 BLADE SLIDING WASHER 4

28 0082470000 BLADE SLIDING SCREW (L=19) 3

29 1181260000 BLADE SUPPORT BAR 1

30 *xx ***  Click for Technical Bulletin Y04211
31 rxx **x  Click for Technical Bulletin Y04211
32 150060000K HEX.NUT M6 1

33  055060400K (+)HEX. BOLT M6X40 1

34  055060500K (+)HEX. BOLT M6X50 1

35 0082480000 BLADE SLIDING SCREW (L=22) 1

36 028002039A BLADE COVER 1

37 *xk rkk ***  Click for Technical Bulletin Y03648
38 1181510000 STOPPER 1

39 112040100K TAPPING SCREW M4X10 1

40 1181210000 CABLE HOLDER 1

41 1181110000 WIRE END 1

42 005044004A  SLIDE SWITCH 1

43 1181150000 LEVER 1

44 280002500K RETAINING RING ETW 2.5 1

45 1181120000 LEVER PIN 1

46 1181140000 SPRING 1

47 1181130000 PIN CAP 1
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Model No: EH561

ID Part No Name Qty Notes

48 1181500000 REAR HANDLE (L) 1

49 017040160K PAN HEAD SCREW M4X16 5

50 017040300K PAN HEAD SCREW M4X30 1

51 1181490000 REAR HANDLE (R) 1

52  150040000K HEX.NUT M4 6

53 1180030000 REAR HANDLE ASS'Y 1

54  229060000K WAVE WASHER 1

55 0566079970 CLAMP 1

56 5251003000 CRANKCASE COMPLETE 1

57 rrk ***  Click for Technical Bulletin Y06152
58 rkk ***  Click for Technical Bulletin Y06152
59 Wk rkk ***  Click for Technical Bulletin Y05829
60 5212500700 PISTON 1

61 5982500000 PISTON RING 1

62 5212500801 PISTON PIN 1

63 ok ***  Click for Technical Bulletin Y06152
64  *** ok ***  Click for Technical Bulletin Y06152
65 5251500300 CYLINDER 1

66  *** ok ***  Click for Technical Bulletin Y06152
67 5253500200 INSULATOR GASKET 1

68  *** *xx ***  Click for Technical Bulletin Y06152
69  *x* bk ***  Click for Technical Bulletin Y06152
70  Fxx *xx ***  Click for Technical Bulletin YO03652
71 *xx ***  Click for Technical Bulletin Y04413
72 W *xx ***x  Click for Technical Bulletin Y06152
73 0119059660 SOCKET HEAD BOLT M5X50 2

74 5257001010 MAGNETO FLYWHEEL 1

75 W Fkk ***  Click for Technical Bulletin Y03881
76 0140049920 SCREW ASS'Y M4X20 2

77 rkk ***  Click for Technical Bulletin Y06152
78 ¥ rkk ***  Click for Technical Bulletin Y06152
79 5237503301 PLUG CAP 1

80 ok ***  Click for Technical Bulletin Y06152
81 5238500500 CLUTCH SPRING 1

82 ok ok ***  Click for Technical Bulletin Y03326
83 ok ***  Click for Technical Bulletin Y06152
84  ** ok ***  Click for Technical Bulletin Y06152
85 ok ***  Click for Technical Bulletin Y06152
86 6202500000 HOLDER 1

87 5253500500 MUFFLER COVER 1

88 0043705160 SCREW ASS'Y 1

89 5255001000 REWIND STARTER ASS'Y 1

90 5255001020 SET SCREW 1

91 5505001030 FRICTION PLATE 1

92 5105015050 FRICTION SPRING 1

93 5105015020 RATCHET 1

94 5105015060 RETURN SPRING 1

95 5025001010 REEL 1

96 5235024022 STARTER ROPE 1
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Model No: EH561

ID Part No Name Qty Notes

97 ok ok ***  Click for Technical Bulletin Y06152
98 ok ***  Click for Technical Bulletin Y06152
99 W *xx ***  Click for Technical Bulletin Y06152
100 0200070010 WASHER 1

101 5255500301 CYLINDER COVER (MAKITA COLOR) 1

102 5503503001 SPACER 1

103 0140059490 SCREW 1

104 0031206000 WASHER 1

105 0011306160 BOLT ASS'Y 1

106 5215500300 BAFFLE PLATE 1

107 5255500001 BLOWER HOUSING 1

108 0043505160 SCREW ASS'Y 3

109 5256012001 TUBE ASS'Y 1

110 5256002000 TANK PLATE COMPLETE 1

111 o+ ok ***  Click for Technical Bulletin Y06152
112 0043705160 SCREW ASS'Y 4

113 5256025000 FUEL TANK COMPLETE 1

114 *** ok ***  Click for Technical Bulletin Y06152
115  *** ok ***  Click for Technical Bulletin Y06209
116 0140059450 SCREW M5X18 4

117 *** *xx ***  Click for Technical Bulletin Y06152
118 5607005000 WIRE COMPLETE (2) 1

119 5256007000 CARBURETOR 1

120 5203004030 AIR CLEANER COVER 1

121 5203004010 AIRFILTER 1

122 0043305650 SCREW ASS'Y 2

123 5253004010 AIR CLEANER HOUSING 1

124 *** Fkk ***  Click for Technical Bulletin Y03883
125 5256501200 GASKET 1

126 5256500100 CABLE BRACKET 1

127 x> rkk ***  Click for Technical Bulletin Y06152
128  *** ok ***  Click for Technical Bulletin Y06152
129 5236047022 THROTTLE VALVE ASS'Y 1

130 *** ok ***  Click for Technical Bulletin Y06152
131w ok ***  Click for Technical Bulletin Y06152
132w ok ***  Click for Technical Bulletin YO6172
133w ok ***  Click for Technical Bulletin Y06152
134  *** ok ***  Click for Technical Bulletin Y06152
135 *** *xx ***  Click for Technical Bulletin Y06152
136 5256007010 PUMP BODY ASS'Y 1

137  *** *xx ***  Click for Technical Bulletin Y06152
138 *** *xx ***  Click for Technical Bulletin Y06152
139 *** *xx ***x  Click for Technical Bulletin Y06152
140 *** rxx ***  Click for Technical Bulletin Y06152
141 *** rkk ***  Click for Technical Bulletin Y06152
142 *** rkk ***  Click for Technical Bulletin Y06152
143 *** rrk ***  Click for Technical Bulletin Y06152
144  *** rkk ***  Click for Technical Bulletin Y06152
145 x> rkk ***  Click for Technical Bulletin Y06152
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Model No: EH561

ID Part No Name Qty Notes

146 0630029840 CONTROL CABLE 1

147 5259504500 LABEL 1

148  *** *xx ***  Click for Technical Bulletin Y06152
149 *** el ***  Click for Technical Bulletin Y06152
150 0600129920 BALL BEARING #6001 C3 2

1001 5019001000 TOOL 1
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